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NOTE: Cardiac meds (ASA, adenosine, amiodarone, atropine, dopamine, epinephrine, magnesium, NTG, 
vasopressin, verapamil), monitor/defib & training combo pads should be available – before class starts 
 

Acute Coronary Syndrome (ACS) 
 
PM’s called for 52/M c/o epigastric pain. 
 
1. List 7 locations where pts may experience 

discomfort from ACS. 
A. Chest 
B. Jaw 
C. Neck 
D. Shoulder 
E. Arm 
F. Back 
G. Epigastric 
 

2. List 5 anginal equivalents 
A. Dyspnea 
B. Diaphoresis 
C. GI distress: nausea, vomiting 
D. Palpitations 
E. Weak/fatigue 

 
3. What information should be included when 

obtaining a history of present illness (HPI) 
from a pt with suspected ACS? 
A. O 
B. P 
C. Q 
D. R 
E. S 
F. T 

 
4. What should be included when obtaining 

past medical history (PMH) from a pt with 
suspected ACS? 
A. Cardio-vascular - MI, HTN, chol, stroke 
B. Respiratory – smoking, COPD 
C. GI - DM 
D. Musculo-skeletal - trauma 
E. Medications 
F. Allergies  

 
5. What are components of a physical exam for 

a pt with suspected ACS? 
A. VS: P, RR, BP 
B. ECG rhythm & 12L ECG 
C. O2 sat 

D. JVD 
E. Chest & lung sounds 
F. Lungs 
G. Peripheral circulation 
H. Pedal edema 

 
6. What is the most common cause of MI? 

Plaque ruptures & clot formation 
 
7. What are other (secondary) causes of acute 

MI? List examples. 
A. Increased demand – arrhythmias, 

hypertension 
B. Decreased supply – hypotension 
C. Ischemia results when demand exceeds 

supply 
 
8. Is it important to decrease O2 demand in pts 

w/ suspected ACS? Why? How? 
A. Yes, myocardial O2 consumption is 

higher than any other organ.  
B. Myocardial ischemia can cause 

dysrhythmia and lead to injury & infarction. 
C. Limit physical activity, relieve 

discomfort/distress 
 
9. When should O2 be give to a pt with ACS? 

If O2 sat is less than 94% 
 
10. What medication (dose & route), unless 

contraindicated, should be given to all pts 
with suspected ACS? 
ASA 324 mg, chewed & swallowed 

 
11. Should ASA be given to a suspected ACS pt 

if they are NOT experiencing discomfort? 
Yes 

 
12. Should ASA be given to pt taking ASA, 

clopidogrel(Plavix), dabigatran(Pradaxa) or 
warfarin(Coumadin)? 
Yes 
 

13. Can the pt be given a small sip of water to 
facilitate swallowing med? Is it beneficial to 
do this? Why? 



Northwest Community EMS System – Continuing Education – January 2014 

Cardiac Cases Studies & SOP Review – page 3 of 11 
 

Yes, helps move med out of esophagus 
(where it can be irritating) into stomach for 
absorption 

 
14. What are contraindications for the above 

medication? 
A. no gag reflex 
B. AMS 
C. Allergy 
D. Actively vomiting 
E. <18 yo 
F. >6 mo pregnant 
G. PUD 
H. bleeding dz 
I. severe liver dz 

 
15. What is the desired action of the above med? 

Prevent clot from increasing in size by 
preventing platelet aggregation 

 
16. How quickly can above med begin working? 

5 minutes 
 
17. What are side effects of above medication? 

Bleeding, GI distress 
 
18. When during the call should the 12L ECG be 

performed? 
With 1st set of VS, within 5 min of pt contact 

 
19. What should be done if the 12L reads, “acute 

MI suspected”? 
Contact OLMC ASAP/on-scene (vs enroute) 

 
20. Why should 12L be transmitted to hosp? 

A. Interpretative software will miss up to 1/3 
of acute MI’s 

B. STEMI more difficult to diagnose in pts 
with BBB 

 
21. What medication (dose & route) is indicated 

for pts w/ pain/discomfort thought to be due 
to ACS? 
NTG 0.4 mg SL 

 
22. What are contraindications for above med? 

A. HR <50 or >100 (unless HF present) 
B. BP <90/60 or >30 mmHg below baseline 
C. RV infarction 

D. Recent use of erectile dysfunction med 
 
23. How can RV infarction be detected? 

A. If IWMI perform V4R 
B. Suspect if IWMI and STE lead III > II 

 
24. List 3 erectile dysfunction medications 

Vardenafil (Viagra, Levitra), tadalafil (Cialis) 
 
25. What is the desired action of the above med? 

Dilate coronary arteries, decrease preload & 
afterload 

 
26. What is onset of action for this drug? 

1-3 minutes 
 

27. Can above med be repeated? If so, what is 
the total number of doses that can be given? 
A. Yes, q 5 minutes 
B. Max doses = 3 

 
28. What are side effects to above drug? 

A. HA 
B. hypotension 

 
29. What should be done if pts SBP is 90-100 ? 

Administer 200 mL IVF if lungs are clear 
 
30. What should be done if discomfort persists 

despite above medication? 
Administer fentanyl 1 mcg/kg (max 100 mcg) 

 
31. What pts should receive a different dose? 

Elderly or debilitated initial dose 0.5 mcg/kg 
 
32. Can the above medication be repeated? 

Yes, with 0.5 mcg/kg 
 
33. What is the desired action of the above med? 

analgesic 
 
34. Under what circumstances should an SOP 

other than ACS - be used for an ACS pt? 
A. HR less than 60 or greater than 150 
B. SBP less than 90 
C. Heart failure 
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Bradycardia with Pulse 
 
PM’s called for 70/F c/o feeling lightheaded & 
dizzy. The pt is conscious, but slow to respond 
to questions. She denies any CP/discomfort, 
SOB, or GI complaints. Skin is pale and slightly 
moist. Radial pulse is 40…… 
 
1. What could be underlying causes of 

bradycardia? 
A. Hypoxemia 
B. Ischemia 
C. Overdose 
D. Vasovagal response 

 
2. If pt is alert w/ gag reflex & ACS is suspected 

what should be given? 
ASA 

 
3. How should pain be treated? 

Fentanyl 
 
4. Should NTG be given to this pt? 

No, contraindicated if HR <50 
 
5. What 4 criteria should be present for the pt to 

be considered “none to mild” cardio-resp 
compromise”? 
A. Alert 
B. Oriented 
C. Well perfused 
D. SBP 90 or greater 

 
6. What are examples of pts considered 

moderate to severe cardio-resp 
compromise? 
A. Instability related to slow HR 
B. Acute AMS 
C. SBP <90 
D. SOB 
E. Poor peripheral perfusion 
F. Weakness 
G. Fatigue 
H. Lightheadedness 
I. Dizziness 
J. Presyncope 
K. Syncope 
L. Pulmonary congestion 
M. HF or pulm edema 

N. Escape beats 
O. Frequent PVC’s 

 
7. What is the first medication, dose & route, 

used to treat bradycardia? 
Atropine 0.5 mg IVP/IO (1 mg ET) 

 
8. Under what circumstances is the above 

medication contraindicated? 
A. 2o M2 or 3o AVB w/ wide QRS 
B. Pts w/ heart transplant 

 
9. When should the above medication be given 

with caution? 
ACS – MI 

 
10. What is the desired action of the above 

medication? 
Increase HR & BP 

 
11. By what method does this medication work? 

Vagal/parasympathetic blocker 
 
12. Can the above medication be repeated? If 

yes, how much & how often? 
A. Yes 
B. 0.5 mg q 3-5 min  
C. to max dose 3 mg (6 mg ET) 
 

13. What are side effects of above medication? 
A. Increased myocardial oxygen demand 
B. Drying of secretions 
C. Dilated pupils 

 
14. What should be done if the above medication 

is not effective? 
Administer dopamine 

 
15. What is the dose of the above medication? 

Begin @ 5 mcg/kg/min, titrate up to SBP >90 
 
16. If indicated, should TCP be delayed while 

attempting vascular access? 
No 
 

17. What should be done if atropine & dopamine 
are ineffective or contraindicated, or there is 
no vascular access? 
Begin TCP 
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18. Describe the procedure for the above. 

A. Apply 4 limb lead electrodes, if not 
already done 

B. Apply combo defib/TCP pads 
C. Turn pacer on 
D. Set pacing rate to 60 
E. Increase mA until electrical capture seen 

on ECG 
F. Palpate femoral pulse 
G. If no femoral pulse, increase mA to 200 
H. Once femoral pulse felt – assess BP 

 
19. What is the desired position for TCP pads? 

A. Anterior in V4 position 
B. Posterior below (L) scapula 

 
20. What does electrical capture look like on 

ECG? 
Pacing spike followed by wide bizarre QRS 
complex 

 
21. What can be done to treat anxiety and or 

discomfort from TCP? 
A. Anxiety – administer midazolam 
B. Discomfort & SBP >90 – administer 

fentanyl 
 
22. If a pt is unresponsive to atropine, dopamine, 

& pacing and is on a beta-blocker – what can 
be done? 
A. Administer glucagon 1 mg,  
B. repeat every 1 min to total dose 3 mg 
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Narrow QRS Tachycardia 
 
PM’s are called for a 48/M c/o palpitations and 
SOB that began while watching TV. He denies 
any GI distress. Skin is pink, warm & sl moist, 
radial pulse is 160…  
 
1. List examples of physiologic stimulus and 

underlying causes of tachycardia. 
A. Pain 
B. Fever 
C. Anemia 
D. Anxiety 
E. Hypoperfusion 
F. Cardio-resp compromise 

 
2. What are 4 categories of underlying causes 

that should be considered for possible 
treatment? 
A. Rate 
B. Pump – see HF SOP 
C. Volume – see shock SOP 
D. Metabolic – see medical SOP’s 

 
3. How can a 12L ECG assist in the treatment 

of tachycardia 
A. Measure QRS duration 
B. Identify WPW 
C. Identify prolonged QT 
D. Identify ischemia, injury, infarction 

 
4. Where should an IV be established? 

Proximal – AC 
 
5. If ACS is suspected and pt is alert w/ gag 

reflex, what should be done? 
Administer ASA & tx discomfort w/ fentanyl 

 
6. What HR would indicate a probable need for 

intervention? 
150 or greater 

 
7. If the pt is stable, what is the first treatment 

that should be attempted? 
Vagal maneuvers 

 
8. Describe procedure for above? 

A. Many methods 

B. Instruct pt to inhale deeply, hold their 
breath, and bear down like having a 
bowel movement for at least 30 seconds 

C. Place hand on pts umbilicus and ask 
them to push out their abdomen against 
your hand for at least 30 seconds 

 
9. What should EMS personnel be doing during 

the above time frame? 
Monitoring/recording ECG rhythm 

 
10. If above intervention is ineffective, what 

should be assessed to determine the next 
treatment? 
If rhythm is regular or irregular 

 
11. If the rhythm is regular, what is the next 

treatment? 
A. Administer adenosine 6 mg rapid IVP  
B. followed by 20 mL NS flush 

 
12. What is the action of the above medication? 

Block conduction through AV node 
 
13. What is the onset & duration of action for this 

med? 
10 – 30 seconds 
 

14. What are side effects of above medication? 
A. CP 
B. SOB 
C. Flushing 
D. Conversion dysrhythmias 

 
15. What can happen if this med is given to a pt 

with WPW? 
may increase ventricular rate 
note: 12L’s often pick up WPW 
 

16. If the above medication is ineffective, what 
should be done? 
A. Administer adenosine 12 mg rapid IVP  
B. followed by 20 mL NS flush 

 
17. What if above - is not effective? 

Tx pt per irregular w/ verapamil 
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18. If unresponsive to adenosine and 
questionable QRS width what should be 
done? 
Refer to VT SOP 

 
19. If rhythm is irregular, what medication (dose 

& route) is used? 
Verapamil 5 mg IVP over 2 minutes  
(3 minutes in elderly pts) 

 
20. Does the pts HR need to be >150 to give 

above med? 
No, if rate 120-150 contact OLMC 

 
21. How does the above med work? 

Ca channel blocker slows depolarization & 
conduction through AV node 

 
22. What are contraindications for this drug? 

A. hypotension 
B. wide complex tachy - uncertain origin 
C. WPW 

 
23. How does above medication come supplied 

– mg/mL? 
. 

 
24. What is the onset, peak, & duration of action 

for this med? 
A. onset 1-5 min 
B. peak 10-15 min 
C. duration 30 min – 6 hr 

 
25. What are side effects of above med? 

A. hypotension 
B. bradycardia 

 
26. Can above medication be repeated? 

Yes, in 15 minutes 
 
27. What are signs that would indicate the pt is 

unstable - has severe cardio-resp 
compromise? 
A. Altered sensorium 
B. SBP <90 
C. CP 
D. Shock 
E. HF/pulmonary edema 
F. ACS 

 
28. What treatment is indicated in this situation? 

Sync CV 
 
29. What should be done if lungs are clear & 

SBP <90? 
Consider IVF challenges 

 
30. Can a brief trial of meds be given while 

preparing for CV? 
Yes 

 
31. How is sync CV different from defibrillation? 

Energy delivery is synchronized to specific 
time 

 
32. Why is sync CV done instead of non-sync 

energy delivery? 
To avoid firing on T wave 

 
33. What part of the ECG is the energy 

synchronized to deliver on? 
R wave 

 
34. What should be done if the pt goes into VF 

before, during or after CV? 
Turn off sync button and immediately defib 
@ usual defib energy 

 
35. What can be done prior to CV if the pt is 

conscious? 
Administer midazolam 5 mg 
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Wide complex tachycardia 
 
PM’s called for 75/F c/o chest heaviness, SOB & 
dizziness which began while walking. Denies 
and GI c/o or diaphoresis. Radial pulse is 160… 
 
1. What should the pt receive if alert w/ gag 

reflex & possible ACS? 
ASA 

 
2. What criteria are used to classify the pt as 

stable with none to mild cardio-resp 
compromise? 
A. Alert 
B. HR >150 
C. SBP >90 
D. No evidence of hypoperfusion/shock 

 
3. If the pt is in a regular monomorphic VT or 

polymorphic VT w/ a normal QT interval? 
Amiodarone 150 mg 

 
4. What is the action of the above drug? 

Antidysrhythmic (broad spectrum) 
 

5. What are side effects of this drug? 
A. hypotension 
B. bradycardia 

 
6. How is above drug supplied and 

administered? 
Amiodarone 150 mg/3 mL mixed with NS 7 
mL IVP - over 10 minutes (1 mL/min) 

 
7. If the pt has a prolonged QT interval & 

polymorphic VT, what should be 
administered? 
Magnesium 2 Gm 

 
8. How is above drug supplied and 

administered? 
Magnesium 2 Gm/4 mL mixed with NS 16 
mL IVP – over 5 minutes (4 mL/min) 

 
9. Should the stable pt in VT be treated with 

medications? 
Yes 

 

10. What should be done if the pt HR falls to 
<100 and discomfort persists? 
Administer NTG 

 
11. What should be done if discomfort persists 

despite above med or if above med is 
contraindicated? 
Administer fentanyl 

 
12. What criteria are used to classify the pt as 

unstable with severe cardio-resp 
compromise? 
A. HR >150 
B. Altered sensorium 
C. SBP <90 
D. Shock 
E. HF/pulmonary edema 
F. ACS 

 
13. What treatment is indicated for the unstable 

pt in VT? 
Sync CV 

 
14. What should be considered before 

performing sync CV? 
Need for sedation 

 
15. What initial energy should be used to sync 

CV monomorphic regular VT? 
100j 

 
16. What should be done if not able to sync to 

CV & pt critical? 
Deliver unsync shocks 

 
17. How should polymorphic irregular VT be 

treated? 
Defibrillate at device specific recommended 
energy 

 
18. What should be done if VT persists despite 

above? 
Administer amiodarone 

 
19. Should further attempts at CV be made after 

amiodarone administration? 
Yes, after 75 mg given, attempt CV again 
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Ventricular Fibrillation 
 
EMS crew is working a pt found in cardiac arrest. 
 
1. What are 2 most important treatments for 

VF? 
A. CPR &  
B. defibrillation 

 
2. What are 5 elements to quality chest 

compressions 
A. Rate – 100/min 
B. Depth – at least 2” 
C. Release completely 
D. Avoid interruptions 
E. No hyperventilation 

 
3. What are the roles for the first 5 responders 

for pit-crew team resuscitation? 
A. Check pulse & begin compressions 
B. Apply combo pads, turn on monitor 
C. Airway – insert O/NPA, attach capno, 

RQP, O2 to BVM 
D. Vascular access & meds 
E. Team leader – code commander 

 
4. How soon should an advanced airway be 

placed when treating pt in cardiac arrest? 
A. Immediately if unable to BVM ventilate w/ 

O/NPA 
B. If able to ventilate w/ O/NPA & BVM – not 

before 3rd defib/rhythm check (to allow 
time for preoxygenation) 

 
5. What can be done to treat 

persistent/refractory VF? Why? 
A. Attach 2nd set of defib pads in AP position 

& attempt defib 
B. Change in direction of energy delivery 

may work 
 

6. Why is epinephrine given in cardiac arrest? 
To improve quality of CPR, increase blood 
flow to brain & heart 

 
7. Why is vasopressin given in cardiac arrest? 

To improve quality of CPR, increase blood 
flow to brain & heart 
 

8. What is the difference between epi & 
vasopressin? 
A. epi has alpha & beta effect 
B. vasopressin has only alpha effects 

 
9. When & why is amiodarone given in cardiac 

arrest? 
 
 
 
 
 
10. How can capnography help during CPR? 

A. Measures effectiveness of CPR 
B. Measures ventilation rate 
C. Can indicate ROSC 
D. Helpful in TOR 

 
11. The pt develops ROSC, P 90, BP 80/50. 

What should be done?  
A. Monitor closely 
B. Begin IVF bolus 
C. Begin dopamine 
D. Acquire 12L ECG 
E. Begin hypothermia – cold IVF & packs 
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Heart Failure 
 
PM’s are called for a 80/F c/o increasing SOB 
over past 12 hours, denies CP, GI c/o, dizziness 
or diaphoresis. The pt is in obvious respiratory 
distress. 
 
1. How can HF be differentiated from 

Asthma/COPD? 
A. PMH 
B. Meds 
C. Physical exam 
D. Capnography 

 
2. What types of medications (list class & 1 

name)do pts w/ HF often take? 
A. ACE inhibitors 
B. ARB’s 
C. Beta-blockers 
D. CCB – amlodipine 
E. Vasodilators 
F. Diuretic 
G. Anticoagulants 

 
3. What lung sounds are most common in HF? 

Crackles 
 
4. When are crackles usually heard – 

inspiration or expiration? 
End inspiration 

 
5. Can a pt in HF have wheezes? Why? 

A. Yes,  
B. Fluid in alveoli can cause bronchospasm 

 
6. When are wheezes usually heard – 

inspiration or expiration? 
Expiration 

 
7. If a pt has a square/rectangular capnography 

waveform are they more likely to have HF or 
asthma/COPD? 
HF 

 
8. Under what circumstances may a pt in HF 

have a sharkfin shaped capnography 
waveform? 
If they also have asthma/COPD or another 
obstruction to exhalation 

 
9. What are possible causes of HF? 

A. Rate problem 
B. Rhythm problem 
C. Volume problem 
D. Pump problem 

 
10. What criteria classifies the pt in HF a none to 

mild cardio-resp compromise? 
A. Alert 
B. Normotensive or hypertensive 
C. SBP >90 & DBP >60 

 
11. How should the pt in HF be positioned? 

Sitting up with legs dangling 
 
12. How should oxygen be given to the pt in HF? 

O2 @ 15L NRB or CPAP 
 
13. What is initial & max settings for CPAP? 

Begin PEEP @ 5 cm, may gradually increase 
to 10 cm 

 
14. What should be done if pts BP falls to <90? 

Remove CPAP & reassess need for 
dopamine 

 
15. Should ASA be given to the pt in HF – even if 

they are not experiencing discomfort? Why? 
Yes, HF may be due to ACS 

 
16. What drug, including dose & route, is used to 

treat HF? 
NTG 0.4 mg SL 

 
17. Should the above drug be repeated? If so, 

how often? 
Yes, every 3-5 minutes 

 
18. Is there a dose limit to the above drug? 

Why? 
No dose limit, need to repeat to maintain 
blood levels until NTG can be started 

 
19. What can be done if drug is not dissolving? 

Place drop of NS on tab, under tongue 
 
20. Can the above drug be given if the pts HR is 

>100? Why? 
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Yes, benefit outweighs risk 
 
21. What can be done if the pt is very anxious? 

Administer midazolam 2 mg increments 
 
22. What are the criteria for cardiogenic shock? 

SBP <90, MAP <60 
 
23. What drug is used to treat cardiogenic 

shock? 
Dopamine 

 
24. Does the action of dopamine depend on the 

dose? 
Yes 
 

25. What is the action of dopamine @ 5 
mcg/kg/min? 
Improve myocardial contractility 
 

26. What is the action of dopamine @ 20 
mcg/kg/min? 
Vasoconstriction 
 

27. What is the dose? 
Start @ 5 mcg/kg/min 
titrate to 20 mcg/kg/min 

 
28. How is dopamine supplied? 

400 mg in 250 mL 
 
29. How quickly should dopamine work? 

5 minutes, if no response increase dose 
 
30. What can be done if pt is hypovolemic, 

dehydrated, lungs are clear, and resps not 
labored? 
Administer IVF bolus 

 
31. What should be given to the pt if alert w/ gag 

reflex? 
ASA 


